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DANLEX ... ..

Part List DX-3416

Code Name (oab)pl Code Name (s=b8)pl: | Code Name (oabl) s
1 stop level iy 36 pin 5*15 O #1 screw BT4.2*20 4. 2. 2054
2 key 3*3*18 »Spd 5 | 37 | housing body wesapS | 72 insolating bush b
3 iron skull Sl ¢y e a8 bearing sleeve S gy 73 lock screw MS°8 5.8
4 spring b ag eccentric shaft S s 74 back cover ST gy 02,918
5 washer 18*12.5%1.8 18:12.5 58y 40 key 4*6.5%16 Sad e 15 75 cable s
6 screw M10%70 = a1 screw M5*16 5162 76 cable sheath S o3
7 flat washer 10 g 42 spring washer 5 g 77 tension disc RS S
6 | spring 55| a3 g";ﬂ";'g BraspUPeRiaEs Sl tss | 78 | screw ST4.2018 1.2:165
8 | o-ring 54.5¥58.5%2 Siysl | 44 | bearing 6205-2RZ 62058upl | 78 | switch 3alS
10 | guide sleeve »Spll b | 45 | sealing ring g | BO | capacitance ajls
1 o-ring 33%40%3.5 33,4085 451 46 middle cover o 81 left handle 2nS Sl e
12 ram bar 53130 () j b b a7 middle cover seal E3a il S gl 82 screw MEB#25 6:252s
13 | ram bushing "Jj"""d:‘:': 48 | thick washer 34*22¢7.5 &y | 83 | brush holder GliEsts
14 buffer spring b ag big flat gear S eada 84 carboon brush JiEs
15 | fiange AEpll e ays |50 Z;r"mg weshar-for. Sheft 4% | 85 | brush cover 'PM::
16 o-ring B5.8*70%2. 1 65,8708 51 51 bearing B302-2RZ 630280 s BB washer 8%18.5%6 il plg
17 big cushion 54#70%15 Shubes 52 top cover “d:::: a7 iron brush cover SllEile gl s
18 | big washer 70.5°58%2 Sypptly | 53 | flat washer B #lg | 88 | spring washer 4 A3 piily
19 open apran o4 | 54 | spring washer B G ptlg | B9 screw M4#12 41220
20 | open loop e | 55 | screw ME®BQD 65080 | 90 | oil tank cover plate NETE
21 aluminum circle S juSag, 56 screw MEB*45 Gdigm 2 4] cover plate washer gy s pibly
22 front cylinder S S (g e 57 bearing B201-2RS 620185 uls a2 oil press plate gy s by
23 screw MB*10 @v | 58 | small gear SagSesss | 83 | washer pilg
24 spring washer 8 S plg 59 bearing 6001-2RS 6001 S s 84 side handle boit 1230
25 | flat washer 8 sl | B0 | bearing 6203-2RS 6201 Syl | 85 | side handle knob (58S e auld
26 | o-ring 60=64.222.1 60.64285 51 | 61 'é;%";‘g pressure plate Syl tens | 85 | hexagon nut oya0
27 | eylinder subes | B2 | screw M5*1B Silbge | 98 | clamp s SaTully
28 o-ring 36*46*5 36,4685 5 63 rotar sl g gide handle hob 15585 8wy
29 | piston pin oo | B4 | skeleton gasket Sapls 83,5 | 100 | side handle sheath s
30 piston gy (1 wind ring Sl 858 101 side handle rubber cover Sl ligy s
N v-ring 36%47*6 Susy | B6 | screw ST4.8°65 Sadlbas | 102 | pin 3%30 o
ag iron connecting rod LeILs 67 stator S | 103 | side handie components a8 oy
33 | bearing NK1B/208 Swpdgy | BB | tension spring Gl pb | 104 | small buffering ring Sy
34 rod pressure plate by B9 stator cylinder Saddyedwsy | 105 | o-ring 19%24%2.5 gl
as screw MB*25 a 70 right handle J}’M—‘ﬁj 106 | oil eye Wy JSolis
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